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45 No.: DSP23110586-2

UN38.3 itk o5

UN38.3 Test Report
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BB K 3.7V 1000mAh 3.7Wh

Li-ion Polymer Battery
3.7V 1000mAh 3.7Wh

Sample name

A 5 Model : 523450

Z O B fr o BRI TEREARAE

Consignor : Shenzhen Wonzer Technology Co., Ltd.
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Dongguan ZRLK Testing Technology Co., Ltd.

HREETT AR ARG PR A ) Tel: +86-769-26621775
Dongguan ZRLK Testing Technology Co., Ltd. Web: www.zrlklab.com

J7ARAZREETAN L X BT 15 2 75 E-mail: Marketing@zrlklab.com
Building 2, No.1, Technology 10th Road, Songshan Lake Park, Dongguan, Guangdong, China .
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45 No.: DSP23110586-2

B I G R R A
FTHERAAE R Name Shenzhen Wonzer Technology Co., Ltd.
Consignor o DRYNTT A X IR AT IE [A) Pk 4 X Ao B R R Tl ) J5 4 5 204
information Address 2nd Floor, 4th Building, LianJian Industrial Park, Dalang Street,
Longhua District, ShenZhen, Guangdong Province, China.
ZFR I G R R A
Name Shenzhen Wonzer Technology Co., Ltd.
Wb b GRONT et X ORI AT TE A AL X A R B IR R Tk B | )55 4 5 204
Address 2nd Floor, 4th Building, LianJian Industrial Park, Dalang Street,
klERER Longhua District, ShenZhen, Guangdong Province, China.
m%r:umf::;:)ur: o Phon? rﬁm ber +86-755-36946397
IS Ak
Ermail address 2115852364@qqg.com
PRk :
Website https://szwonzer.1688.com
ZFR I G R R A
Name Shenzhen Wonzer Technology Co., Ltd.
Wb GRONT Je e XORIR AT TE A AL DX A R B IR R Tk B | )55 4 5 204
Address 2nd Floor, 4th Building, LianJian Industrial Park, Dalang Street,
T ZR Longhua District, ShenZhen, Guangdong Province, China.
E?gﬁcr:gtion Phon? rﬁm ber +86-755-36946397
IS Ak
Ermail address 2115852364@qqg.com
PRk :
Website https://szwonzer.1688.com
TR I G R R A A
Name Shenzhen Wonzer Technology Co., Ltd.
Wb b GRONT et XORIR AT TE A AL DX R R B IR R Tk B | 55 4 5 204
(FY) Address 2nd Floor, 4th Building, LianJian Industrial Park, Dalang Street,
HIEREER Longhua District, ShenZhen, Guangdong Province, China.
(I\SI:aerilt)Jfacturer Phon? rﬁm ber +86-755-36946397
information IS 5 M ik
Ermail address 2115852364@qqg.com
PRk :
Website https://szwonzer.1688.com

AR 5E T ARSI B A AT BR 24 7]

Dongguan ZRLK Testing Technology Co., Ltd.
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45 No.: DSP23110586-2

M HER X B General product information

AT (2 75 T 7 ) y -
Sample Type( Rechargeable or not) bdelves L1 #i/No
FE 15 & Sample information:
IR 2 BT REY I LiEe) 523450
Product Name Li-ion Polymer Battery Model
G2 7 R TR B1#~B18#
Trade mark N/A Sample No. C1#~C30#
FRFR L HE A5
Nominal Voltage 3.7V Rated Capacity 1000mAn
HE e & FEHEIE T
Rated Energy 3.7Wh Charge Cut-off Voltage 4.2V
- . Pt 78 L LI
Nroy
Wﬁ%%%m 1000mA Standard Charging 500mA
Max. Charging Current
Current
; 5 B
Fer 1L F i BRI
20mA Discharge Cut-off 3.0V
Charge Cut-off Current
Voltage
F R TR LR LAY 91 GG
Max. Discharging 1000mA Standard Discharging 500mA
Current Current
AR BT R xqn Qx
Shape Prismatic Size 50.7733.874.9mm
B R RIBITA
18.6g Connection composition 181P
Sample Mass X
of series-parallel
55 L Cell information:
HG RS Bk HL s
Cell Model 523450 Nominal Voltage 3.7V
N PN LI
AU AR 1000mAh Max. Discharging 1000mA
Rated Capacity C
urrent

ARZE T HA BRI AR A PR 2
Dongguan ZRLK Testing Technology Co., Ltd.
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FE I H 81 MHAARYZ H 3
Accepted date 2023-11-13 Test date 2023-11-13 2023-12-04
M7 %
HIH T b ifE B E CGRIGFARETFMY (BB 7 &1T 1) 3837
Test method UN "Manual of Tests and Criteria" ST/SG/AC.10/11/Rev.7/Amend.1/Subsection 38.3
and criterion
— FREHUL, RAERE . fRah. pil. ShRIEE. HIE. LA, DD
Test items Altitude simulation, Thgrmal test, Vibration, Shock, External short circuit, Crush,
Overcharge, Forced discharge.
s, 2T EREE GRIAMRMETI) ST/SG/AC.10/11/Rev.7/Amend.1, 38.3 1
kL4 EER. | .
Conclusion Th.e s_ample has passed the test items of UNITED NATIONS “Manual of Tests and
Criteria” ST/SG/AC.10/11/Rev.7/Amend.1, 38.3.
2 Hi(Issue date): 2023-12-04
HE
Remark B
TR AR . .
Tested by: Henry Li i ’%@ﬁ%‘ H‘C-M’ y LJ
(Position) (Test Engineer) ‘ ‘
% (HRAL) B 3 ; ZREETT RN IBRHS I 52 AR A FR 2 7]
Checker: Will Liao V. X3 Wi M Lia? Dongguan ZRLK Testing
(Position) (Item Engineer) 7 Technology Co., Ltd.
HEHE(HREL) D :
Approver: Ailis Ma 2 %’ %‘* ‘/-[}f}‘; ’M/LPI
(Position) (Approved by )

ARZE T HA BRI AR A PR 2
Dongguan ZRLK Testing Technology Co., Ltd.
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SR BbRUE S5 S g , o
FE | WRSH 4 b ER SRR S WAL AL ik
Standard requirement or the clause .
No. Name of test number of standard Test result Test conclusion Remarks
B E CGRIGFFRETFMY B 7 R8I
I%ET%’TU» 1) :383 T«'f&gﬁ TA ] L mlgﬁ.—i% 1 %%
1 Altitude UN "Manual of Tests and Criteria See Appendix 1 Passed /
simulation ST/SG/AC.10/11/Rev.7/Amend.1/Subsecti
on 38.3 Test T.1
BAE GRIEMRHETMY B 7R 31T
ETRN 7N
2 AR :Ji\l %f/i:ainﬁ;?g?';;gts and Criteria" JLIRR 2 il /
Thermaltest | q1/SG/AC10/11/Rev. 7/Amend. 1/Subsecti | So° Appendix 2 Passed
on 38.3 Test T.2
BeaE GRIGFFRETFMY B 7 R8I
e 1) 38.3 Wik T.3
ezl DB 3 G
3 L UN "Manual of Tests and Criteria" . /
Vibration ST/SG/AC 10/11/Rev.7/Amend. 1/Subsecti | °¢ APPendix3 Passed
on 38.3 Test T.3
BAE GRIEMRHETMY B 7R 31T
ETRN 7N
4 il :Ji\l %f/i:ainﬁ;?g?';;:ts and Criteria" JLIRR 4 at /
Shock ST/SGIAC.10/11/Rev.7/Amend. 1/Subsecti | >°¢ APpendix4 Passed
on 38.3 Test T.4
BeaE CGRIGFFRETFMY B 7 R8I
el He O RTIA
5 External UN "Manual of Tests and Criteria See Appendix 5 Passed /
short-circuit ST/SG/AC.10/11/Rev.7/Amend.1/Subsecti
on 38.3 Test T.5
BAE GRIEMRHET MY B 7 R 1317
1) 38.3 ik T.6
Edas DL 6 G
6 UN "Manual of Tests and Criteria" . /
Crush ST/SGIAC.10/11/Rev.7/Amend. 1/Subsecti | ¢ Appendix 6 Passed
on 38.3 Test T.6
B E CGRIGFFRETFMY B 7 R8I
S A
7 LEFE :Ji\l %f/i:ainﬁ;?g?';;ts and Criteria" RHR 7 et /
Overcharge | g1/3G/AC.10/11/Rev.7/Amend. 1/Subsecti | —ce APPendix7 Passed
on 38.3 Test T.7
BAE GRIEMRHET MY B 7R 31T
SR AR 1) 38.3 1iikle T.8 i
13 8 N
8 Forced UN "Manual of Tests and Criteria" See),[:\[g:)fndix 8 P:ssed /
discharge ST/SG/AC.10/11/Rev.7/Amend.1/Subsecti
on 38.3 Test T.8
MIEReZ8F S 0s

Test environment

condition

B IR
Ambient temperature:

20°C - 257C;

RIEMEEE:  45% - 75%
20°C - 25°C, Ambient humidity: 45% - 75%

ARZE T HA BRI AR A PR 2
Dongguan ZRLK Testing Technology Co., Ltd.
TRF_UN38.3 Rev.7+A1_01
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Procedure iH

Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 and T.8 shall be
conducted using not otherwise tested cells. Test T.7 may be conducted using undamaged batteries previously
used in tests T.1 to T.5 for purposes of testing on cycled batteries.

FH A [ 1 r o i L Vb A2 FRUIUFP AT S T 22 .5, 150 T.6 & T.8 HII A AT HoAh i B0 ) sits . 58 T7 mT LA
R SEAEIRES T1 2 T5 tpA A ORI F it AT, DA 52 5 7 F T8 v ) FELYS

Single cell batteries of B1#~B5#, B11#~B14# are full charged after one cycle;

Single cell batteries of B6#~B10#, B15#~B18# are full charged after twenty-five cycles;

Rechargeable cells of C1#~C5# are 50% charged after one cycle;

Rechargeable cells of C6#~C10# are 50% charged after twenty-five cycles;

Rechargeable cells of C11#~C20# are full discharged after one cycle;

Rechargeable cells of C21#~C30# are full discharged after twenty-five cycles;

Test environment condition: ambient temperature: 15-25°C, ambient humidity: 40-70%

B L B1#~B5#, B11#~B14#4 1 KB HUIRAS s

FLHLE L B6#~B10#, B15#~B18# M 25 KA HUIRES

A 78 L LSS C1#~CB#A 1 ARG 5 50% 70 HUIRAS s

A7 HLHLES CO#~C10# M 25 N J5 50% 78 HR A s

A 78 HL L C11#~C20#4 1 IRAE IR 58 2 T8 IR

A 75 HL LS C21#~C30# )y 25 IRIGIA 8 A TR AR A

IR REERE: 15-25C, HEHEAE: 40-70%

45 No.: DSP23110586-2

ARSETT HNBREHG AR A R 5] e, 316
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My £ 1
Appendix 1
K5 || MR %R L)
No. Name of Test ltems Altitude simulation
B g 2 i T Before MG After R R %U%%E S s 5
Sample No. F i FFE4HLIT LM R B T B MaS; loss gecﬁ;dﬂf' Test result
mi (g) Vi (V) m2 (g) V2 (V) (%) (%)
BO1 18.5340 4191 18.5326 4.189 0.01 100.0 0
B02 18.5628 4.186 18.5615 4.183 0.01 99.9 O
B03 18.5638 4.193 18.5637 4.191 0.00 100.0 O
B04 18.5846 4.185 18.5833 4.184 0.01 100.0 O
B05 18.5314 4.189 18.5313 4.186 0.00 99.9 O
B06 18.5879 4.188 18.5869 4.187 0.01 100.0 0
B0O7 18.5661 4.190 18.5660 4.189 0.00 100.0 @)
B08 18.5113 4.192 18.5108 4.188 0.00 99.9 @)
B09 18.5832 4.187 18.5831 4.185 0.00 100.0 0
B10 18.5024 4.185 18.5015 4.182 0.00 99.9 O
No. B01-B05: At first cycle, in fully charged states
%5 B0O1-B05: FAARBAY, EeRHRE
No. B06-B10: After 25 cycles ending in fully charged states
%5 B06-B10: %25 MRHAY, FerniRE
w L-MER; V-HESG D-ER; R, Feilgk; O-JoittER. oL MR, BERER. iRk
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

ARSETT HNBREHG AR A R 5] 70 316 W
Dongguan ZRLK Testing Technology Co., Ltd. Page 7 of 16
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45 No.: DSP23110586-2

Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

My %&£ 2
Appendix 2
F5 MR H 4455 TR
No. Name of Test ltems Thermal test
B g 2 i T Before MG After R R %U%%E S s 5
Sample No. F i FFE4HLIT LM R B T B MaS; loss gecﬁ;dﬂf' Test result
mi (g) Vi (V) m2 (g) V2 (V) (%) (%)
BO1 18.5326 4.189 18.5204 4.128 0.07 98.5 0
B02 18.5615 4.183 18.5516 4122 0.05 98.5 @)
BO3 18.5637 4.191 18.5511 4124 0.07 98.4 @)
B04 18.5833 4.184 18.5726 4123 0.06 98.5 @)
B05 18.5313 4.186 18.5200 4122 0.06 98.5 @)
B06 18.5869 4.187 18.5774 4124 0.05 98.5 0
B0O7 18.5660 4.189 18.5549 4124 0.06 98.4 0
B08 18.5108 4.188 18.4983 4.128 0.07 98.6 0
B09 18.5831 4.185 18.5705 4.119 0.07 98.4 0
B10 18.5015 4.182 18.4916 4.120 0.05 98.5 @)
No. B01-B05: At first cycle, in fully charged states
%5 B0O1-B05: FAARBAY, EeRHRE
No. B06-B10: After 25 cycles ending in fully charged states
%5 B06-B10: %25 MRHAY, FerniRE
w L-MER; V-HESG D-ER; R, Feilgk; O-JoittER. oL MR, BERER. iRk

AR 5E T ARSI B A AT BR 24 7]

Dongguan ZRLK Testing Technology Co., Ltd.
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v % 3
Appendix 3
Frs MR H 4455 &)
No. Name of Test ltems Vibration
B g 2 i T Before MG After R R %U%%E S s 5
Sample No. F i FFE4HLIT LM R B T B MaS; loss gecﬁ;dﬂf' Test result
mi (g) Vi (V) m2 (g) V2 (V) (%) (%)

BO1 18.5204 4.128 18.5170 4.120 0.02 99.8 0
B02 18.5516 4.122 18.5480 4118 0.02 99.9 @)
BO3 18.5511 4.124 18.5475 4116 0.02 99.8 @)
B04 18.5726 4.123 18.5690 4116 0.02 99.8 @)
B05 18.5200 4122 18.5171 4116 0.02 99.9 @)
B06 18.5774 4.124 18.5738 4.118 0.02 99.9 0
B0O7 18.5549 4.124 18.5526 4.116 0.01 99.8 0
B08 18.4983 4.128 18.4956 4.121 0.01 99.8 0
B09 18.5705 4.119 18.5674 4112 0.02 99.8 0
B10 18.4916 4.120 18.4884 4115 0.02 99.9 @)

No. B01-B05: At first cycle, in fully charged states

%5 B0O1-B05: FAARBAY, EeRHRE

No. B06-B10: After 25 cycles ending in fully charged states

%5 B06-B10: %25 MRHAY, FerniRE

w L-MER; V-HESG D-ER; R, Feilgk; O-JoittER. oL MR, BERER. iRk

Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

AR 5E T ARSI B A AT BR 24 7]

Dongguan ZRLK Testing Technology Co., Ltd.
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£ 4
Appendix 4
IAchsd AR H 44 71 ek
No. Name of Test Items Shock
B g 2 i T Before MG After R R %U%%E S s 5
Sample No. F i FFE4HLIT LM R B T B MaS; loss gecﬁ;dﬂf' Test result
mi (g) Vi (V) m2 (g) V2 (V) (%) (%)

BO1 18.5170 4.120 18.5155 4117 0.01 99.9 @)
B02 18.5480 4.118 18.5473 4116 0.00 100.0 @)
BO3 18.5475 4.116 18.5467 4116 0.00 100.0 @)
B04 18.5690 4.116 18.5682 4114 0.00 100.0 @)
B05 18.5171 4.116 18.5154 4115 0.01 100.0 @)
B06 18.5738 4.118 18.5726 4114 0.01 99.9 0
B0O7 18.5526 4.116 18.5509 4.115 0.01 100.0 @)
B08 18.4956 4121 18.4954 4.118 0.00 99.9 @)
B09 18.5674 4.112 18.5668 4.108 0.00 99.9 @)
B10 18.4884 4.115 18.4875 4113 0.00 100.0 @)

No. B01-B05: At first cycle, in fully charged states

%5 B0O1-B05: FAARBAY, EeRHRE

No. B06-B10: After 25 cycles ending in fully charged states

%5 B06-B10: %25 MRHAY, FerniRE

dr LtER; V-ARRG D-MA R-BIR; Rk O-ToilitEe. TRl EARAR. BB, TR

Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

ARZE T HA BRI AR A PR 2 %10 0, H 16 T
Dongguan ZRLK Testing Technology Co., Ltd. Page 10 of 16
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v % 5
Appendix 5
F5 5 DRI H 445 M R %
No. Name of Test Items | External short circuit
s FE il 2 T A5 el B il
FF i i = Max. External Temperature MWALR Ik
Sample No. (C) Test result Remark

BO1 58.1 (0] /
B02 57.6 (0] /
B03 57.9 (0] /
B04 58.2 (0] /
B05 57.8 (0] /
B0O6 57.7 (0] /
BO7 57.4 (0] /
B0O8 58.3 (0] /
B09 58.0 (0] /
B10 57.5 (0] /

No. B01-B05: At first cycle, in fully charged states

%5 B01-B05: FAMRBA, BendRE

No. B06-B10: After 25 cycles ending in fully charged states

Yw'5 B06-B10: 525 N AHEE, EAEAHIRE

TE: D-fifh; R-BGR; FLl2k; O-JCfifA. o, oK.

Note: D-Disassembly, R-Rupture, F-Fire, O-No disassembly, no rupture & no fire

ARESE T HPNERBHL I B AR A R 2 7] HAI, 16T
Dongguan ZRLK Testing Technology Co., Ltd. Page 11 of 16
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v % 6
Appendix 6
K5 6 | WRETH %K B
No. Name of Test Iltems Crush
Y I gpa *ilﬂli‘%ﬁ%%/ﬁg NN + Nai
*i nmﬁ*ﬁ Max. External Temperature MR %E
Sample No. (C) Test result Remark
Co1 23.1 0] /
Co02 22.7 0] /
CO03 22.9 0] /
Cco4 22.4 0] /
C05 23.2 0] /
Co6 23.4 0] /
co7 22.6 0] /
Co8 23.2 O /
C09 22.8 0] /
Cc10 22.5 0] /
No. C01-C05: At first cycle at 50% of the design rated capacity
%i'~ C01-C05: 55 1A 70 BCE A 50% Bt e A RS
No. C06-C10: After 25 cycle at 50% of the design rated capacity
45 C06-C10: 2 25 N7 B 50% W T AIUE B BIRES

TE: D-fifh; R-BGR; FLl2k; O-JCfifA. o, oK.

Note: D-Disassembly, R-Rupture, F-Fire, O-No disassembly, no rupture & no fire

ARESE T HPNERBHL I B AR A R 2 7] #1201, 16 It
Dongguan ZRLK Testing Technology Co., Ltd. Page 12 of 16
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M £ 7
Appendix 7
g ; W51 F 4 7 A
No. Name of Test Items Overcharge
FE g5 NP S I
Sample No Test result Remark
B11 0 /
B12 @) /
B13 @) /
B14 O /
B15 O /
B16 O /
B17 0] /
B18 @) /
No. B11-B14: At first cycle, in fully charged states
%5 B11-B14: FA1ARBAM, BeERBRE
No. B15-B18: After 25 cycles ending in fully charged states
%i'5 B15-B18: % 25 MR HAH], EaERHRES

TE: D-fRfk; F-iek; O-EffiR. oK.

Note: D-Disassembly, F-Fire, O-No disassembly & no fire

ARSETT HNBREHG AR A R 5] 1370, 16 I
Dongguan ZRLK Testing Technology Co., Ltd. Page 13 of 16
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v % 8
Appendix 8

2= BRI H 447k st R

No. Name of Test Iltems Forced discharge

B 5 HEEAE S #ik

Sample No Test result Remark

o

C11

C12

C13

C14

C15

C16

Cc17

C18

C19

C20

C21

C22

C23

C24

C25

C26

c27

C28

O|/0|0O|j0|O0O|O0O|O|O|O|O|O|O|O|O|O|0O|0O]|O

C29

~ |- |- V- - - NN NN NN YN~ -

C30 @)

No. C11-C20: At first cycle in fully discharged states
4’5 C11-C20: %A TUB A, S eBIRE

No. C21-C30: After 25 cycles ending in fully discharged states
4’5 C21-C30: 5% 25 DR, e AR

TE: D-fRfk; F-ik; O-EffiR. oK.

Note: D-Disassembly, F-Fire, O-No disassembly & no fire

ARESE T HPNERBHL I B AR A R 2 7] %14 51, JL16 0T
Dongguan ZRLK Testing Technology Co., Ltd. Page 14 of 16
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o B A
Sample photo

—WZ 523450 2306
+3 .7V 1000mAk 3.7WhK

*hkkkkkk The en d *kkkkkkk

ARESE T HPNERBHL I B AR A R 2 7] #1570, JL16 I
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9.

%n*5 No.: DSP23110586-2
EEHEI
Important Notice
A TE ZRLK 555 TR
The test report is invalid without the official stamp of ZRLK.
ARG AAIS = A5 [F) 5, ANS 5 B2 M S i AR 1
Nobody is allowed to photocopy or partly photocopy this report without written permission of ZRLK.
BN EEP i VNNICE YN E LY NEE T WV
The test report is invalid without the signatures of Approver, Checker and Compiler.
BN SRR BERE i S BRI ORUE F R 44 AR LSS S DR AR ], 5 T ARG ) B A AN AR A AT AT AR
KT
The client should provide samples and relevant data, at the same time, they should guarantee the
consistence of the product’'s name the declared, the samples they provided and the goods to be
transported. Otherwise we will not bear any relevant responsibilities.
AR IR TR
The test report is invalid if altered.
PRI R A A WG BT Rk E 2 B TR N R A AR .
Objection to the test report must be submitted to ZRLK within 15 days.
AR SO IE AR i 1 5%
The test report is valid for the tested samples only.
A AT 155 750, A 00 B ASE P DG 132 B3 A A AN 2 o AR 0 B 5 gl A A 00 P WS E Py ks 0 9% )
ZRLK’s liability under no circumstance will exceed the testing fee received from applicant for test
conducted hereof this testing report.

A PN FE S %

The Chinese contents in this report are only for reference.

10. CNAS R L “Y” HIWIH

“5” item cannot be Accredited by CNAS.

ARSETT HNBREHG AR A R 5] %16 71, 16
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TRF_UN38.3_Rev.7+A1_01



